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LUT RIS G % BB A PR R 7858 (The following sample(s) was/were submitted and identified by the applicant

as) :

XM (Sample Submitted By) : KIYOMINE METAL INDUSTRY CO., LTD.

¥ mE# (Sample Name) :  COPPER

B mBU5E (Style/Item No.) : (5102

Wzt H(Sample Receiving Date) : 15-Apr-2024

Rz BB (Testing Period) : 15-Apr-2024 to 22-Apr-2024

B TR (Test Requested) RIBZSIEE - £%ERoHSIES2011/65/EU Annex ILRIEER -« 88 ~ 7k ~ ~NES -
(As specified by client, with reference to RoHS Directive 2011/65/EU Annex ||
to determine Cadmium, Lead, Mercury, Cr(Vl) contents in the submitted
sample(s).)

RIS &R (Test Results) : F2[B T —E (Please refer to following pages.)

#  #(Conclusion) . REZFARMNER - BiF - & R - NMERNAIEZARFTSRoHS 2011/65/EU

igned for and on behalf ox&ws
S TAIWAN LTD.

’(OQS
Troy Chand/ Depangnt Maiia
S

Annex I ZFREEK - (Based on the performed tests on submitted sample(s),
the test results of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set
by RoHS Directive 2011/65/EU Annex I1.)

Chemical Laboratory - Taipei PIN CODE 4A22A89A
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IS EPAIA (Test Part Description)
No.1 :  #ied£E (COPPER COLORED METAL)

HIFAER (Test Results)

AIFHER Bt A= B MDL #ER FRE
(Test Items) (Method) (Unit) (Result)| (Limit)
No.l
% (Cd) (Cadmium (Cd)) 2Z|EC 62321-5:2013 - URERESSE | mg/kg | 2 n.d. 100

EEHEREE AT - (With reference to IEC
62321-5: 2013, analysis was performed

by ICP-OES.)
1 (Pb) (Lead (Pb)) £3E|EC 62321-5: 2013 - LUKERSELR | mg/kg 2 13.2 1000

BHNEEDT - (With reference to IEC
62321-5: 2013, analysis was performed
by ICP-OES.)

7 (Hg) (Mercury (Hg)) £:2Z|EC 62321-4: 2013+ AMD1: 2017 - mg/kg 2 n.d. 1000
PIRCERR S BIRBEHAEEDIT - (With
reference to |EC 62321-4: 2013+ AMD1:
2017, analysis was performed by ICP-

OES))
7B (Hexavalent Chromium) Cr(VI)  [£%IEC 62321-7-1: 2015 - U&EIMNE-TR [ ug/cm?2| 0.1 n.d. -
(#2) HAFHNEST AT - (With reference to

IEC 62321-7-1: 2015, analysis was
performed by UV-VIS.)
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Hit(Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm

2. MDL = Method Detection Limit (75 1ERIERE)

3. n.d. = Not Detected (R#&H) ; /NRMDL / Less than MDL
4. "-" = Not Regulated (E/R1&1E)

5. (#2) =

a. BANEBIERANR0.13 yg/cm? - BrRkmERBEZA/NER - (The sample is positive for Cr(Vl) if the Cr(VI)
concentration is greater than 0.13 pg/cmz2. The sample coating is considered to contain Cr(VI).)

b. EXNEHERABN.d. (BE/NFR0.10 pg/cm?) - BREBAZ/NEE - (The sample is negative for Cr(VI) if Cr(VI) is
n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based coating)

c BNERERNR 010 X 013 ug/cm? ¥ - MERTEZEEEE2B/NER - (The result between 0.10 pg/cm? and
0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the determination.)

6. [RIESAMRA - 208ILAC-G8:09/2019 - HRARE _m(w=0)nWHRABETHEHHAIE ; RIELLRR - FEUBRZH
EG LRI & R EAPREMEEER - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
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EEEREE / Analytical flow chart of heavy metal

REBUTHRER 2G4 - BRCT2A% - (ANERUEAERN )
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr® test method excluded )

| BU; - 2B m / Cutting + Preparation |

v
I: Blatt¥mEE / Sample measurement |
' | AMHsE Crv)
E # Pb/#R Cd/k Hg v ¥
5 . 3F®£ R / Non-metal £
PR 0 BRI TR MR | | [ =m/Ve ]
Acid digestion with microwave / hot plate ABS / PC/PVC I Ritt#%/Others v
3 v v 7K ZEHY / Boiling
BERBR/ % 150~160°CF water extraction
| B8 / Filtration | Dissolving by ’B1E / Digesting
ultrasonication at 150~160°C +
| v v LAEERILE /
+ + EG{%‘?B‘#T@ =pd . BUKE / Cool, filter digestate
ting at ting to get i
EXaEETTe Pt || Epaige || g
ultrasonication +
v . |
1) @RS / Alkalifusi Y e bt
& RY ali fusion ” i iphenyl-
4% pH/ pH adjustment 4
2) BEMER/HC to dissolve | % pH/ pf LR | sireeiis wctaley
l A &R ERE / Add dlrJhenyI— +
carbazide for color development INCLS =R
PURLFEARE BER B IR B T/ v % BlEmaRE
Analysi rf d by ICP- ¢ i3
nalysis was performed by OES IS . B 54iAnm B’JQ&;B‘ZF /
v TRAE 540 nm BYRIKE / et wrrord
43 / Data I Measure the absorbance at o
540 nm by UV-Vis #4hom EY iy
spectrophotometer spectrophotometer
s v
| 808 / Data |
l #i% /Data ‘ =
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* A PWARERER - AIRRABREH 28 m/50 4. *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR24402556

. , 02

. 0L,

@

R
| ST R A

** $RE4EE (End of Report) **
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